
Read and understand all instructions and warnings before operating or using this product.

This product is only intended and only safe for transporting ladders. It is the responsibility of the user to secure these
materials to the rack before transporting.

Ladders must be secured per ANSI standard A142.2-1990 paragraph 8.4.4. Ladder damage will occur from road shock
and vehicle vibration if the ladder is not properly secured to the ladder rack. Bouncing and side to side motion of an
improperly secured ladder will cause wear and weaken the ladder. Using a damaged ladder could lead to structural col-
lapse resulting in serious injury or death. Place ladder in a  raised position before transporting. Driving with rack in lowered
position may cause serious injury or damage to vehicle, ladder, rack or persons.

Any modification or unintended use of this product shall immediately void all manufacturers warranties. Manufacturer dis-
claims all liability for injuries to persons or property resulting from any modification to, or unintended use of this product.

Never load your rack to exceed the safe capacity of your vehicle. Heavy loads when carried high can dangerously alter the
center of gravity.

Loads should be approximately centered front to rear. Failure to do this will cause damage to the vehicle roof. Long loads
that extend out the rear of the vehicle will prevent the rear hatch from fully opening and cause damage if attempted.

WARNING

–ATTENTION–

–NOTICE–

CAUTION

ASSEMBLY INSTRUCTIONS

MODEL 253 EZ-GLIDE™ SYSTEM 
GM / CHEVY MINI VAN

ALUMINUM DROP DOWN LADDER RACK

TOOLS REQUIRED
• Open or Box  End Wrenches

9/16" - 1/2" - 7/16"
• 3/8" Drive Sockets

9/16" - 1/2" - 7/16"
• 3/8" Drive Ratchet
• 5/16" Drill Bit
• Electric Drill
• Phillips Screwdriver (Large)
• Needle Nose Pliers
• 3/8" Drive Torque Wrench (in. lbs.)
• Tape Measure
• Flat Scewdriver (small)

PARTS LIST
See Page 2

• 2 - Cross-Members
• Rear Rotation Assembly
• Front Rotation Assembly
• 2 - Pivot Arm Assemblies
• Rear Drive Tube/Handle Assembly
• Front Drive Tube
• Center Drive Tube
• Cylinder
• 4 - Mounting Brackets
• 2 - Ladder Supports
• 2 - Ladder Stops
• 2 - Drivers Side End Stops
• 2 - White Plastic Bushings
• 2 - Black Plastic Bushings
• 1 - Tube E-6000 Sealant
• 15- 1" Dia. Vinyl Hole Covers
• 1 - Tube Loctite 290

1 ROTATION KIT:
2 3/8-16 x 2-1/4" Hex Hd. Bolt
2 3/8-16 Nylon Lock Nut
11 3/8" Flat Washer
4 5/16-18 x 2" Hex Hd. Bolt
9 5/16-18 Nylon Lock Nut
12 5/16" Flat Washer
3 5/16-18 x 4-1/2" Hex Hd. Bolt
2 5/16-18 x 2-3/4" Hex Hd. Bolt
8 Flat Plastic Bushings
1 Aluminum Bushing
1 Clevis Pin
1 Cotter Pin
1 Bushing Lubricant Tube

2 GUTTERLESS KITS:
6 5/16-18 x 2-3/4" Hex Hd. Bolt
4 5/16-18 x 1" Hex Hd. Bolt
4 5/16-18 x 1-1/4" Hex Hd. Bolt
14 5/16-18 Nylon Lock Nut
24 5/16" Flat Washer
4 5/16" Rubber Washer
4 1-1/2" O.D. Fender Washer
2 Mounting Pad-Rubber See Page 2
2 Mounting Bases-See Page 2

1 RETRO ROTATION KIT:
2 5/16-18 x (4-1/4" or 5") Phillips Flat

Hd. Screw
2 5/16-18 x 4" Hex Hd. Bolt
4 5/16-18 Nylon Lock Nut
6 3/8" Flat Washer

HARDWARE KITS
See Page 3

Check these kits to be sure the following parts are included.

Approximate assembly and Installation time: 
120 min. per unit (2 hrs.) depending on van equipment and installer experience.

IMPORTANT BEFORE YOU BEGIN
Read these instructions and warnings completely before installation.

http://www.carid.com/weather-guard/
http://www.carid.com/roof-racks.html


C
ro

ss
m

em
be

rs
Q

ty
.

2
F

ro
n

tR
o

ta
tio

n
A

ss
e

m
b

ly
Q

ty
.

1

P
iv

o
tA

rm
s

Q
ty

.
2

R
ea

rD
riv

e
T

ub
e/

H
an

dl
e

A
ss

em
bl

y
Q

ty
.

1
F

ro
nt

D
riv

e
T

ub
e

Q
ty

.
1

C
en

te
rD

riv
e

T
ub

e
Q

ty
.

1
C

yl
in

de
r

Q
ty

.
1

M
o

u
n

tin
g

B
ra

ck
e

ts
Q

ty
.

4

M
o

u
n

tin
g

B
a

se
s

Q
ty

.
4

La
dd

er
S

up
po

rt
s

Q
ty

.
2

La
dd

er
S

to
ps

Q
ty

.
2

D
ri

ve
rs

S
id

e
E

n
d

S
to

p
s

Q
ty

.
2

W
hi

te
P

la
st

ic
B

us
hi

ng
s

Q
ty

.
2

R
e

a
rR

o
ta

tio
n

A
ss

e
m

b
ly

Q
ty

.
1

M
ou

nt
in

g
P

ad
s-

R
ub

be
r

Q
ty

.
4

B
la

ck
P

la
st

ic
B

u
sh

in
g

s
Q

ty
.

2

2



5/16-18 x 4-1/2" Hex Hd. Bolt

3/8-16 x 2-1/4" Hex Hd. Bolt

5/16-18 x( 4-1//4" or 5")  Phillips Flat Hd. Screw

5/16-18 x 2" Hex Hd. Bolt

5/16-18 x 1" Hex Hd. Bolt

Aluminum Bushing

Clevis Pin Cotter Pin

5/16-18 Nylon Lock Nut

3/8-16 Nylon Lock Nut

5/16" Flat Washer

3/8" Flat Washer

Flat Plastic Bushing

FASTENER CHART

5/16-18 x 4" Hex Hd. Bolt

5/16-18 x 1-1/4" Hex Hd. Bolt

5/16-18 x 2-3/4" Hex Hd. Bolt 5/16" Rubber Washer

1-1/2" OD
Fender Washer

3

3



C
R

O
S

S
-M

E
M

B
E

R
A

S
S

E
M

B
L

Y

4



STEP 1 (DRIVER SIDE Front and Rear)
Attach Driver Side End Stop (A) to
Cross-Member (B) with 5/16-18 x 2-3/4"
Fasteners.

(B)

(A)

(2) 5/16-18 x 2-3/4"
Hex Hd. Bolt

(4) 5/16-18 Flat
Washer

(2) 5/16-18 Nylon
Lock Nut

STEP 2 (4 Places)
Attach Mounting Brackets (A) to
Mounting Bases (B) with 5/16-18 x 1"
Fasteners

(A)

(B)

(2) 5/16-18 Nylon
Lock Nut

(4) 5/16-18 Flat
Washer

(2) 5/16-18 x 1"
Hex Hd. Bolt

NOTE: To allow for final
fit-up, do not tighten
these fasteners at this
time.

STEP 3 (4Places)
Attach Mounting Brackets (A) to
Cross-Members (B) with 5/16-18 x 2-3/4"
Fasteners

NOTE: To allow for final
fit-up, do not tighten
these fasteners at this
time.

(A)

(B)

(2) 5/16-18 Nylon
Lock Nut

(4) 5/16-18 Nylon
Lock Nut

(2) 5/16-18 x 2-3/4"
Hex Hd. Bolt

5



R
E

A
R

R
O

T
A

T
IO

N
A

S
S

E
M

B
L

Y

6



STEP 4
Use the supplied lubricant and coat the pre-assembled Black Plastic
Bushing (A). Insert Rear Drive Tube/Handle Assembly (B) into the
larger Black Plastic Bushing (C) in the Rear Cross-Member
Assembly (D) so that the black bushings are fully seated.

(A)

(B)

(C)

(D)

STEPS 5 & 6
Slide a White Plastic Bushing (A) onto the Rear Drive Tube (B) until
it is butted up to the Cross-Member (C). Align holes in the tube and
bushing. Slide the Pivot Arm (D) over the tube and bushing, align
holes, and install the 3/8-16 x 2-1/4" Fastener. Next install the
5/16-18 x 4-1/2" Fastener with four Flat Plastic bushings (E) as
shown.

(A)

(B)

(D)

* 3/8-16 x 2-1/4"
Hex Hd. Bolt

(2) 3/8" Flat
Washer

3/8-16 Nylon
Lock Nut

5/16-18 x 4-1/2"
Hex Hd. Bolt

(2) 3/8" Flat
Washer

5/16-18 Nylon
Lock Nut

(E)

STEP 7
Place the Ladder
Support (A) on top of
the Connecting Tube
(B) and install the
5/16-18 x 2-3/4"
Fastener.

(A)
(B)

5/16-18 x 2-3/4"
Hex Hd. Bolt

(2) 5/16" Flat
Washer

5/16-18 Nylon
Lock Nut

STEP 8
Place the Rear
Rotation Assembly on top
of the Cross-Member (A)
and place the Ladder Stop
(B) on top of the Lower
Rotation Tube, install the
5/16-18 x (4-1/4" or 5")
Fastener (Flat Hd. Screw).
Install 5/16-18 x 4" Hex
Hd. Bolt through Lower
Rotation Tube and
through the Cross-Mem-
ber.

(B)

(A)

5/16-18 x 4"
Hex Hd. Bolt

(3) 3/8" Flat Washer

(C)

5/16-18 Nylon Lock Nut

5/16-18 x (4-1/4" or 5")
 Flat Hd. Screw

NOTE: Large Black Plastic Bushings
are keyed to fit the Cross-Members

NOTE: Tighten all Marked (*)
fasteners to 200 in. lbs.

77



F
R

O
N

T
R

O
T

A
T

IO
N

A
S

S
E

M
B

L
Y

8



STEP 9
Use the supplied lubricant  and coat the pre-assembled Black Plastic Bushing (A). Insert Front Drive Tube (B) into the larger
Black Plastic Bushing (C) in the Front Crossmember Assembly (D) so that the black bushings are fully seated.

(A)

(B)

(C)

(D)

STEPS 10 & 11
Slide a White Plastic Bushing (A) onto the Front Drive Tube (B) until
it is butted up to the Lower Rotation Tube (C). Align holes in the tube
and bushing. Slide the Pivot Arm (D) over the tube and bushing,
align holes, and install the 3/8-16 x 2-1/4" Fastener. Next install the
5/16-18 x 4-1/2" Fastener with four Flat Plastic bushings (E) as
shown.

(A)
(B)

(D)

* 3/8-16 x 2-1/4"
Hex Hd. Bolt (2) 3/8" Flat

Washer
3/8-16 Nylon
Lock Nut

5/16-18 x 4-1/ 2"
Hex Hd. Bolt

(2) 3/8" Flat
Washer

5/16-18 Nylon
Lock Nut

(E)

STEP 12
Place the Ladder Support (A) on top of
the Connecting Tube (B) and install the
5/16-18 x 2-3/4" Fastener.

(A)

(B)

5/16-18 x 2-3/4"
Hex Hd. Bolt

(2) 5/16" Flat
Washer

5/16-18 Nylon
Lock Nut

(C)

NOTE: Tighten all Marked (*)
fasteners to 200 in. lbs.

9
9



STEP 13
Place the Front Rotation
Assembly on top of the
Cross-Member (A) and
place the Ladder Stop (B)
on top of the Lower
Rotation Tube, install the
5/16-18 x (4-1/4" or 5")
(Flat Hd. Screw).
Install 5/16-18 x 4" Hex
Hd. Bolt through Lower
Rotation Tube and through
the Cross-Member.

(B)

(A)

5/16-18 x (4-1/4" or 5")
Flat Hd. Screw

(3) 3/8" Flat
Washer(2) 5/16-18

Nylon Lock Nut

5/16-18 x 4"
Hex Hd. Bolt

10



C
Y

L
IN

D
E

R
IN

S
T

A
L

L
A

T
IO

N

C
o

tt
e

rP
in

C
le

vi
s

P
in

5/
16

-1
8

N
yl

on
Lo

ck
N

ut

(3
)

3
/8

"
F

la
t

W
as

he
r

5
/1

6
-1

8
x

4
-1

/2
"

H
e

x
H

d
.B

o
lt

(A
) (C

)

(B
)

S
T

E
P

15
A

tt
a

ch
fr

o
n

to
fC

yl
in

d
e

ra
s

sh
o

w
n

.B
e

n
d

o
ve

r
C

o
tt

e
rP

in
a

ft
e

ri
n

se
rt

in
g

it
th

ro
u

g
h

C
le

vi
s

P
in

.

N
O

T
E

:T
u

rn
th

e
F

lo
w

C
o

n
tr

o
l

co
u

n
te

r
cl

o
ck

w
is

e
to

re
le

as
e

p
re

ss
u

re
.A

d
ju

st
F

lo
w

C
o

n
tr

o
l

S
cr

ew
P

er
In

st
ru

ct
io

n
D

ec
al

O
n

H
an

d
le

T
u

b
e

af
te

r
fi

n
al

as
se

m
b

ly
an

d
in

st
al

la
ti

o
n

.

S
T

E
P

14
In

se
rt

A
lu

m
in

u
m

B
u

sh
in

g
(A

)i
n

to
R

e
a

r
C

ro
ss

-M
e

m
b

e
r(

B
).

A
tt

a
ch

b
a

ck
o

fC
yl

in
d

e
r(

C
)

to
cr

o
ss

m
e

m
b

e
r

b
y

in
st

a
lli

n
g

5
/1

6
-1

8
x

4
-1

/2
"

F
a

st
e

n
e

r.
N

O
T

E
:A

ft
er

in
st

al
lin

g
B

o
lt

,a
p

p
ly

L
o

ct
it

e
29

0
to

th
re

ad
s,

th
en

in
st

al
lt

h
e

n
u

t.

11



H
O

W
T

O
D

E
T

E
R

M
IN

E
R

A
C

K
L

E
N

G
T

H
F

O
R

Y
O

U
R

V
A

N

5'
o

r
6'

o
r

7'
o

r
8'

A
P

P
R

O
X

.
12

"

C
e

n
te

r
a

M
o

u
n

tin
g

B
a

se
o

ve
r

th
e

"B
"

p
ill

a
r

b
e

h
in

d
th

e
fr

o
n

td
o

o
r.

N
e

xt
se

ta
M

o
u

n
tin

g
B

a
se

a
p

p
ro

x.
1

2
"

fr
o

m
th

e
re

a
r

o
ft

h
e

va
n

ro
o

ft
o

th
e

re
a

r
o

ft
h

e
b

a
se

.M
e

a
su

re
th

e
d

is
ta

n
ce

b
e

tw
e

e
n

th
e

b
a

se
s

(c
e

n
te

r
to

ce
n

te
r)

ro
u

n
d

to
th

e
n

e
a

re
st

fo
o

td
im

e
n

si
o

n
.T

h
e

ra
ck

is
p

re
d

ri
lle

d
a

t1
2

"
sp

a
ci

n
g

fo
r

5
',

6
',

7
',

a
n

d
8

'l
e

n
g

th
s.

U
S

E
T

H
E

S
E

H
O

L
E

S
F

O
R

D
E

S
IR

E
D

L
E

N
G

T
H

8'5' 6' 7'

R
e

a
rP

iv
o

tA
rm

F
ro

n
tP

iv
o

tA
rm

"B
"P

ill
a

r

12



F
R

O
N

T
T

O
R

E
A

R
D

R
IV

E
T

U
B

E
A

S
S

E
M

B
L

Y

S
T

E
P

16
L

o
ca

te
d

e
si

re
d

fr
o

n
tt

o
re

a
rl

e
n

g
th

(5
'o

r
6

'o
r

7
'o

r
8

')
a

n
d

in
st

a
ll

5
/1

6
-1

8
x

2
"

F
a

st
e

n
e

rs
(T

ig
h

te
n

fa
st

en
er

s
to

20
0

in
.l

b
s.

)

(4
)5

/1
6-

18
N

yl
o

n
L

o
ck

N
ut

(8
)

5
/1

6
"

F
la

t
W

as
he

r

(4
)

5
/1

6
-1

8
x

2
"

H
e

x
H

d
.B

o
lt

S
T

E
P

17
C

o
ve

ra
n

y
e

xp
o

se
d

h
o

le
s

o
n

F
ro

n
ta

n
d

R
e

a
rD

ri
ve

T
u

b
e

s
w

ith
th

e
1

"
D

ia
.V

in
yl

H
o

le
C

o
ve

rs

S
T

E
P

18
S

e
a

lt
h

e
e

n
d

s
o

ft
h

e
C

e
n

te
rD

ri
ve

T
u

b
e

,t
h

e
fo

u
r5

/1
6

-1
8

F
a

st
e

n
e

rs
,

a
n

d
th

e
tw

o
3

/8
-1

6
F

a
st

e
n

e
rs

w
ith

th
e

tu
b

e
o

fs
e

a
la

n
ts

u
p

p
lie

d
.

13



V
E

H
IC

L
E

M
O

U
N

T
IN

G
P

R
O

C
E

D
U

R
E

14



STEP 19
WITH HELP! Place entire unit on vehicle in desired position. Check to verify that the Handle clears the rear of the van.
It may be neccessary to move the rack to the rear.

(A)

(2) 5/16
Rubber Washer

(2) 5/16"
Flat Washer

Mounting
Pad-Rubber

(2) 5/16-18 x 1-1/4"
Hex Hd. Bolt

STEP 20 (4 Places)
With unit centered side to side, mark the holes in the
Mounting base (A). Move the unit out of the way
enough to drill the holes. Reposition unit and secure to
the van roof with the 5/16-18 x 1-1/4" Fasteners.

(2) 5/16-18
Nylon Lock Nut

(2) 1-1/4" OD
Fender Washer

NOTE: Tighten all loose
fasteners at this time.

CAUTION

To keep debris out of your
eyes when drilling, always
wear protective eyewear.

NOTE: Seal the top of the bolts that go
through the roof with the sealant that is
supplied.

15



F
IN

A
L

A
S

S
E

M
B

L
Y

N
O

T
E

:A
d

ju
st

F
lo

w
C

o
n

tr
o

l
S

cr
ew

P
er

In
st

ru
ct

io
n

D
ec

al
O

n
H

an
d

le
T

u
b

e.

16



PART NUMBER DESCRIPTION USE WITH QUANTITY
254 Driver Side Clamp Kit 251, 252, 253 1
255 Driver Side Drop Down Kit 251, 252, 253 1
2501 Warning Light Holder 251, 252, 253 1
2502 Mirror Holder 251, 252, 253 1
2503 Two Velcro Straps 251, 252, 253 2
2504 Mirror 2502 1
2511 Accessory Cross Member 251 1
2521 Accessory Cross Member 252 1
2531 Accessory Cross Member 253 1

ACCESSORIES

1 2 3 4

5 6

REPLACEMENT PARTS

ID# PART NUMBER DESCRIPTION USE WITH QUANTITY
1 7360 Hydraulic Cylinder All Models Except 254 1
2 7361 Handle Clamp All Models Except 254 1
3 7363 Ladder Stop 251, 252, 253, 255, 256, 257 1
4 7364 Ladder Support 251, 252, 253, 255, 256, 257 1
5 7365 PS Drive Shaft & Arm 251, 252, 253, 256, 1
6 7366 Bushing Kit 251, 252, 253, 255, 256, 257 1




